# **Personalized Medicine**

# The Medicine of the Future is Happening Now





Life Sciences Institute

## Forces Driving Personalized Medicine

- 1) Rapid technological change (inexpensive molecular level analyses)
- 2) Patient safety (adverse drug reactions)
- 3) Drug efficacy (50% of drugs don't work on the person they are prescribed for)
- 4) Consumer demand (individualized, effective, non-toxic treatment)
- 5) Preventive medicine (need individualized, definitive data)

A tsunami of change is hitting the medical system

#### Patient Safety: Adverse Drug Reactions Are the Fourth Leading Cause of Death in North America

Cause of death	Number of deaths
Heart disease	743,460
Cancer	529,904
Stroke	150,108
Adverse drug reactions	106,000 (range 76,000-137,000)
Pulmonary disease	101,077
Accidents	90,523
Pneumonia	75,523
Diabetes	53,894

#### 90% of adverse drug reactions are not reported



#### Drug Efficacy: More Than 50% of Drugs Do Not Work on the Patient They are Prescribed For

Drug		Efficacy
Anti-Depressants	62 %	<u>ŤŤŤŤŤŤŤŤŤ</u> Ť
Asthma	60 %	<u>ŤŤŤŤŤŤŤŤŤŤ</u>
Diabetes	57 %	<u>ŤŤŤŤŤŤŤŤŤŤ</u>
Arthritis	50 %	<u>ŤŤŤŤŤŤŤŤŤŤ</u>
Alzheimer	30 %	<u>ŤŤŤŤŤŤŤŤŤŤ</u>
Cancer	25 %	<u>ŤŤŤŤŤŤŤŤŤŤ</u>
		h Drug does

not work



## These Issues Arise Due To "One Size Fits All" Healthcare





#### Personalized Medicine: Healthcare Based On The Molecular Makeup Of The Individual And Their Disease

#### Molecular "Omic" Analyses

Phenotype

Proteomic

Genomic

Metabolomic

Microbiomic Other "Omics"

#### Your Personal Molecular Data Cloud

#### Benefits

- Early detection of disease
- More effective and safer therapeutics
- More effective preventive medicine
- More efficient healthcare

#### Many Companies/Initiatives Being Formed to Implement Personalized Medicine

- Genome England (100,000 genomes project)
- Precision Medicine Initiative (USA)
- Human Longevity Inc. (\$300M raised, tackling the diseases of aging)
- Calico (Google spinout, aging)
- 23&me, Genova Diagnostics, Color (ovarian cancer), ParasitologyX3 (stool), µbiome, Great Plains Lab, Cleveland Heart.....
- Personalized Medicine Initiative (Canada)

# The Personalized Medicine Initiative

# Vision: Introduce into the population an individualized approach to healthcare based on the molecular makeup of the individual and their disease

http://personalizedmedicineinitiative.ca

#### What the PMI does

Prioritizes disease & preventive care opportunities, sources funding for them, implements and commercializes





The PMI plays a driving, hands-on role to implement molecularly based medicine into the front lines of healthcare

#### The PMI is Tightly Coupled With Clinical, Life Science and Natural Science Resources in BC



The PMI Has Developed a "Roadmap for Bringing Personalized Medicine to the Population"\* in BC

Recommendations:

- 1. Encourage a political/public commitment to personalized medicine (2% of healthcare budget)
- 2. Establish coalition of healthcare, academic, industry & patients to promote personalized medicine
- 3. Take advantage of near-term opportunities for implementation of personalized medicine
- 4. Construct a patient-centred clinical database for 25,000 Canadians

\*see <a href="http://personalizedmedicineinitiative.ca/">http://personalizedmedicineinitiative.ca/</a>

Implementation of Personalized Medicine Requires Molecular Profiling and Clinical Decision Support Systems

#### Molecular profiling:

- Genomic, proteomic, metabolomic, microbiomic analyses
- The PMI has formed Molecular You Corp. to provide Omic data clouds and interpretation (diagnose disease)

## **Clinical decision support systems (CDSS)**

- Incorporate Omic profiling into clinical decision making
- The PMI has formed GenXys Healthcare Systems Inc. to construct CDSS for family practice physicians (match treatment to the patient and their disease)

# molecular you precision HEALTH

Molecular profiling to enable preventive medicine, achieve more precise diagnosis of disease and ensure better matching of therapy to disease

#### "Molecular You" Omic Profiling







MOLECULAR YOU PROFILING

#### ONCE

#### FREQUENCY DETERMINED BY PARTICIPANT AND PRACTITIONER

molecular

you

#### The MYCO Process



#### Your Data Cloud is Compared to an Up-to- molecular Date Curated Reference Database

#### **Biomark DB**

- Curated Metabolomic, Proteomic, Clinical Lab, Genomic and Microbiomic Data
  - Compared to scientific literature from human clinical trials: 1-12 studies per disease
  - Compared to established clinical reference values (Mayo Clinic, Ciba, Lab Tests On Line etc.)
  - Every measurement is compared to at least two reference values, average 5-6
- Reference database is kept up to date by full time curator
- Data entries must pass rigorous assessment

- Heart disease
- Diabetes
- · Hypertension
- · Stroke
- Breast cancer
- Prostate cancer
- · Colon cancer
- Lung cancer
- · IBD
- · Pancreatic cancer



MOLECULAR

YOU

- Dementia
- · Depression
- Autism
- · Osteoporosis
- Arthritis
- Kidney disease
- · Pneumonia
  - COPD
- Multiple myeloma
- · Leukemia
- · etc

HEALTH

Diagnostics covering ~55 diseases such as prostate cancer:

**PSA** 

**MYCO** panel



#### **PROOF OF CONCEPT**— **PATHFINDER STUDY**

molecular you

#### Study parameters

- 11 healthy volunteers
- UBC, Vancouver General Hospital and St. Paul's Hospital Ethics Boards approval of the clinical study
- Phenotypic, genomic, proteomic, metabolomic and microbiomic data analyzed

#### Results

- All participants had outliers in at least one measure with various degrees of severity
- One Pathfinder has agreed to share his data

#### Interactive dashboard

- Level 1: Overview
  - > a top line summary of your health
- Level 2: Disease risk report
- Level 3: Organ/system health summary
  - Brain, GI tract, heart, immune system, joint/muscle, kidney, liver metabolic etc
- Level 4: Details of organ/system health
  - Scientific literature

molecular

#### The MYCO Report: Overview

	Ø		
	clothingasconversation.c	m Č	ð Ø (+
molecular you attant	⊠ Curre	t Report 🛛 Past Reports 🔹 Hel	lo Pieter Cullis!
Current Report Jan. 3, 2016 Overview Health Reports Disease Reports	<text><text><image/><text><text></text></text></text></text>	Profile. We emicals), of which but, as your doctor t all of these are bus disease, and disease. 3 vitamin depression, which ils. • Very I • Mild vit	<ul> <li>No overt diseases detecte</li> <li>No overt diseases detecte</li> <li>Very low risk for Diabetes</li> <li>Very low risk for Cardiovascu</li> <li>Mild vitamin B deficienci</li> </ul>
	HEALTH REPORTS		
	MacBook		

FILOLECULUI YOU PRECISION HEALTH

#### The MYCO Report: Disease Risk Report



# The MYCO Report: Organ/System Health Reports molecular

molecular you attaction		Current Report	Past Reports	3
Current Report Jan. 3, 2016	HEALTH REPORTS			
Overview Health Reports Disease Reports	+ Brain Health		70/100	
Brain health is on the low side. Details are	+ Nutritional Health		78/100	
available by expanding this section	+ Cardiovascular Health		99/100	
idential				

#### The MYCO Report: Brain Health

# molecular

you molecular		⊠ Current Repo	ort 🗐 Past Reports
Current Report Jan. 3, 2016	HEALTH REPORTS		
Overview			
Health Reports	× Brain Health		70/100
Disease Reports	NAME	VALUE NO	ORMAL RANGE
	Carnosine	0.17 3.	.14 - 7.54
Both carnosine	Carnosine is an antioxidant formed associated with mild cognitive prob with your doctor. The value of carno	from 2 amino acids, alanine & histidin plems or Alzheimer's disease; you may psine supplements is currently unprov	e. Low levels may be wish to discuss this en.
	Serotonin	0.24 0	.46 - 2.47
levels are low	Your level of serotonin is slightly low neurotransmitter found in both the l bowel syndrome and fibromyalgia. I your doctor.	v, but probably not worrisome. Seroto brain & gut; low levels can be associat f your levels drop further, you may wis	nin is a ted with irritable sh to discuss this with
	Phospholipid Profile	4.4 0	.69 - 3.42
	Elevated levels of these phospholip	ids are modestly associated with mild	l cognitive

Confidential

#### The MYCO Report: Nutritional Health

mo

you



#### Personalized Medicine Requires Molecular Profiling and Clinical Decision Support Systems

Molecular profiling:

- Genomic, proteomic, metabolomic, microbiomic analyses
- The PMI has formed Molecular You Corp. to provide Omic data clouds and interpretation (diagnose disease)

Clinical decision support systems (CDSS)

- Incorporate Omic profiling into clinical decision making
- The PMI has formed GenXys Healthcare Inc. to construct CDSS for family practice physicians (match treatment to the patient and their disease)



# Decision Support (*TreatG<sub>x</sub>*) to Improve Medication Outcomes

# Personalized Medicine Requires Clinical Decision Support Systems

Your doctor cannot incorporate individual molecular analyses into his/her decisions without a decision support system



Gout: Overview of Causes, Risk Factors & Incidence <sup>2</sup>	What is the concern of diur	etics with gout?	What are the prima	ary drug treatment options for gout? ACR'12
<ul> <li>Uric acid crystals may deposit in joints, nephrons &amp; tissues needle like, negetive</li> </ul>	<ul> <li>Loop so treasets &amp; thiazide diuretic</li> </ul>	s ↓excretion & ↑concentration of uric acid.	Acute attack: Ra	apid treatment initiation is key: <24-48hr.
birethingent 3.{ Tserum uric acid (SUA) may contribute (>405µmoIL; theoretical saturation concentration)}	<ul> <li>Hydrochlorothiazide induced go</li> </ul>	ut: ~1% '''; risk ↑ when dose ≥25mg/d <sup>12</sup>	{Agent choice depe	ndent on patient (severity, CI, DI, hx, SE, etc.)
<ul> <li>Pathophysiology:          †SUA: from ↓uric acid excretion         <sup>85%</sup> or          † purine</li> </ul>	Low dose thiazide (e.g. HCT12.5	mg) often tolerated in patients with gout hx	le.g. consider HF, renal fx	. Gl ulcer hx, diabetes, transplant hx, previous tx, age, DIs,]}
breakdown; most commonly secondary <sup>70%</sup> to drugs (chemote, divetics, ASA)	What non-pharmacological	therapies are recommended?	<ul> <li>Colchicine (eg. 0.0)</li> </ul>	$\frac{1}{2}$ ( $\frac{1}{2}$ )
disease (malignancies, renal dysfx, psoriasis), & dietary causes (beer, fish, red meat).	<ul> <li>Acute attack: rest, elevate limb.</li> </ul>	, ice 13, avoid contact	(start within 36hrs) (FDA	July/09: 1.2mg po immediately, then 0.6mg once in 1hr RCT}
<ul> <li><u>Risk factors</u>: 3, CKD, HTN, obesity; hyperglycemia, hyperlipidemia, lead</li> </ul>	<ul> <li>Maintenance: useful &amp; may ↓ the</li> </ul>	e need for preventative medications	NSAIDs - Full/hi	gh doses to achieve pain relief until 48hrs after
{Gout should prompt screen for conditions associated with CV risk!} <sup>4,5,6</sup>	Diet: compliance with low purine d	iets is poor <sup>14</sup> , recommend one less portion of	symptom resoluti	on (or ~ 3 days); then stop or taper over 1-2 weeks
Precipitating factors: trauma, surgery, alcohol, starvation, ↑ purine foods & certain medications == Deg Indused.	meat or fish/day, drink wine instead	of beer drink a glass of skimmed milk each	Corticosteroid IM	mathematicipate PO another (or Intra-Articular sector) 18,19,20
Incidence: <1%; mostly elderly, ∂ & postmenopausal Q1A. Prevalence: ≤7% in ∂ >65; ≤3% in Q >853.	day 15 Low fat dairy fibre 2Vit C 2	cherries & whole grains assoc with $\downarrow$ gout	{May add acetami	nophen to corticosteroid if NSAIDs & colchicine CI'd <sup>21</sup> }
What are the stages and diagnostic criteria for gout? <sup>3</sup>	Low calorie diet more beneficia	l/accentable than low purine diet!	NOTE: Do not start,	stop or adjust allopurinol during an acute attack!
<ol> <li>Asymptomatic hyperuricemia: 2:&gt;360-420µmol/L; 2:&gt;357µmol/L<sup>2</sup> estogen effect</li> </ol>	Avoid: liver kidney shelfish gravy sardir	ne sweetbread Fructose <sup>10</sup> & veast extract	<ul> <li>Maintenance/Pr</li> </ul>	ophylaxis 22: Motivation to take meds may wane over time if no symptoms.
• <25% go on to develop acute gout <sup>1,9</sup> . ↑ if SUA ≥500 µmol/L, >600µmol/L incidence -6% <sup>10</sup> .	Lifestyle: Weight loss!!! Smoking	ressation! Lalcohol binging (especially beer)!	Ist attack: lifesty	le changes & remove drug causes if possible
<ul> <li>Usually does not require drug treatment! 9,10, 25,31</li> </ul>	⇒ drink 2L water/day (unless C	I'd), mild-moderate intensity exercise.	Treat if: 1) recurre	ent attacks (≥2/yr); 2) ↑SUA levels =800µmol/L;
<ol> <li>Acute gouty arthritis: quick onset 6-12hrs, intense pain, redness, heat &amp;</li> </ol>	Are there any special treatn	nent considerations?	3) chemotx; 4) a	dvanced dx tophus/tophi or urolithiasis; 5) CKD ≥Stage 2
swelling, usually of one joint 90% of 1st effects (commonly the big toe "podegre" 50%,	<ul> <li>Lifelong tx may be required: ho</li> </ul>	wever re-assess need for tx if attack free	+1st Line: allopuri	10] 23 (Start low, go slow, & prophylax as below!)
ankle/foot, knee, finger, but also the olecranon, helix of the ear, &/or nephrons - uric	for many years &/or risk factors	reversed: SUA levels may be useful?	Consider waiting	ng 1-2wks after inflammation settles before
acid tends to crystallize in the cooler parts of the body), pain peaks at 8-12hrs; often skin		just dose for allopurinol & colchicine	initiating allops	urinol (fuctuating SUA, prolong attacks, may destabilize crystals)
desquamation over affected joint / tendon. (May self-resolve in 3-7-14d %10).		ticosteroids <sup>18</sup> as alternatives to NSAIDs.	> Prophylax with	colchicine low dose or an NSAID not ASA 24 while
SUA ↑or normal! <sup>7</sup> Elderly: less pain; ↑ polyarticular, fever & delirium.	<ul> <li>With NSAIDs, GI prophylaxis s</li> </ul>	hould be considered if history of PUD/GI	titrating/adjust al	lopurinol (usually ~ 3 - 6+ months <sup>17</sup> ) unless CI'd
3)Intercritical gout: disease may progress despite symptom free period(s). bleed or ↑GI risk 400 m (Figure 20)		azole 20mg daily \$32- OF misoprostol 200mga 6d-aid \$38-49}	> Target SUA lev	rels: <300 to 360 µmol/L <sup>1,7,17</sup> Lifelong treatment.
{symptom free periods may decrease over time; initially may be years symptom free <sup>10</sup> .} Review CV risk due to a		on of gout with CVD; CV protection with	• Alternative: cold	high a second second and may not prevent complications
<ol> <li>Chronic tophaceous gout: tophi propezione, bony erosions determiner, nephropathy, sores</li> </ol>	ASA sing po daily if 2° prevention; b	enefit supersedes the ↑risk of gout attacks.	(Alternative: probeneci	id rarely an option <sup>8AP access</sup> , but requires renal fx ≥50ml/min} ACR <sup>12</sup>
Conorie/TDADE Class / Side offects	1	/ = therepeutie use / Comme	onte /	Doging: (for each to with NSAID or relations \$/
(Strangth & forms) g-generic Pregnancy category 3 Contrain	dications	Drug Interactions D / Moni	itor M	Initial u 1.2 days at Fallow up u 1.2 udu)
(Strength & forms) g-generic Tregnancy category Contrain	directions -	Drug mieractions of / Mon		Initial x 1-3 days -> Follow-up x1-2+ wks}

		Drug interactions Dr Wonnton M	Initial x 1-3 days => Follow-up x 1-2+ wks}	504
NSAIDS (non-ASA)	Common: n/v (Indomethacin: Glupset,	√ Gout – for acute attack or when initiating allopurinol	500-750mg x1; 500mg BID; ⇒ 250-500mg BID	16-20
-↓pain & inflammation P1P1	headache, TSE especially CN8, & In elderly)	GI prophylaxis (if indicated) with a PPI or misoprostol "	Max ≤ 1500mg/d x1day/short term. 🗢 Usual Max 1000mg/d	
	<sup>™</sup> <mark>CI</mark> : ↓ Renal (зъ <u>ре ≥т∨с</u> ко), <mark>GI ulcer</mark> , HF, transplant	DLI <sup>++</sup> ACEI/ARBs (minor DL excent 1K* if on NSAID spiropolactore & ACEL or ARB)	600-800mg po TID; ⇔ 400-600mg TID	12-21
For more info on NSAIDs, Acet, &	<u>Precautions</u> : CVD; (Avoid Indocid ≥65yrs)	Mtfollow-up 4-6wks atter attack to assess need of turber to it at sensi disk Na* (8020) SCA (8720)	Max 2400-3200mg	
Coxibs, see RXFiles PAIN	{Indomethacin used historically; however	{Can use in CKD stage 1-2 & dialysis; avoid in stage 3 if CrCl ≤40ml/min & CKD stage 4.}	25-50mg po TID; ⇒ 25mg BID-TID	14-23
charts at www.rxfies.ca	others effective & less CNS SE's!} Acute: H	ligh doses for 1st 24-72hrs of attack. Then stop, or use lowest effective dose over 1-2wks.	Max 200mg/d {Historically used but other N5AIDs now preferred.}	1
COX-2 specific inhibitor	Common: GI maybe less than some other NSAIDS	√Gout-acute attack or when initiating allopurinol D:Li <sup>++</sup> .ACEI/ARBs M:	100-200mg po BID; ⇒ 100-200mg OD-BID	54
-1 pain & inflammation	CI: CVD, Renal dysfx Precautions: GI ulcer	follow-up 4-6weeks after acute attack to assess need of further tx	Max 400- <sup>ato</sup> mgid	
Analgesic III	Common: rash Serious: hepatotoxicity	✓ Mild gout associated pain &/or in combination with corticosteroids.	650-1000mg po q6h	15-25
-↓ pain (minimally effective)	Precautions: Liver dysfx &/or alcoholism	D: Warfarin "   dose acetaminophen M: Liver function tests " long term & "EICH intake	(pm; adjunct to CS) Max 4000mg/d	
Anti-gout:↓ pain, inflammation:	Common: NVD 80% @high dose; 4-25% @low dose+-1doseistop;	√ Gout -acute attack or if initiating allopurinol <sup>24</sup> ; (SE with high doses however	Initial: 1.2mg x1 stat, then 0.6mg in 1hr <u>or</u>	12-17
↓'s urate crystal deposition by: Jectrophysical deposition by:	rash, alopecia. Serious: neutropenia, myopathy, liver,	limiting to ≤3 tabs on 1 <sup>st</sup> day then 1-2 tabs/day will ↓↓↓ diarrhea/GI side effects!!!}	0.6mg po BID-TID ×1-3 dev ⇔ then OD x 7-10+ day.	16 - 26
Familial Mediterranean Fever 13.2 Apart	rhabdomyolysis. <u>Precautions</u> : CVD;↓renal fx <sup>+dow</sup>	Cyclosporine (myopathy, P-gp & 3A4Inhibitors, clarithro & enviro-mycin, ketoconazole, verapamil, ditiazem, juice	0.6mg OD or so for - 3 - 6+ months if starting allopurinol	
1º prevention: Postpericardiotomy 5x	C: blood dyscrasias, solid organ transplant; ? maybe dialysis	CBC neutropenia, Creatine Kinase mabdomyolysis: may f with statinthrate & renal fix q6mon	{If <b>↓renal fx</b> , ↓dose to every other day if prolonged tx <sup>10+ days</sup> }	1 12
Corticosteroids/	Common: inj site rx SE: Caution in long term,	Useful if CUSE's to NSAIDs & colchicine eg. for renal, bansplant, warfaln pts, etc.	IM: Methylprednisolone: 40-80 mg IM x1 <sup>Pendng age/degree of intern</sup>	5-9/viai
-↓ inflammatory response	Serious: edema/HF; but rare in short term	√IM or IA inj x1: monoarticular attack √IM or oral: polyarticular attack	IA: <u>Small joints</u> Phalanges: IA: <u>Large joint</u> s Kneeslankles:	
	Precautions: systemic & viral infections,	I: aprepitant collevels, vaccines DI: rare with intra-articular minimal systemic absorption	Methylpred 4-10mg IA; song Methylpred 20-80mg IA; song	1
Hydrocortisone	immunosuppression, local skin atrophy	Mosteoporosis risk #prolonged / mequent use; diabetes: ?? †BG testing	Triamcin 2.5-5mg IA; 10mg Triamcin 5-15mg IA; 40mg	9/1ml vial
SOLU-CORTEF 100,200mg ***	immunosuppression, local skin atrophy Glucocorticoid: Prednisone 5mg=Methylprednisolone 4mg	Losteoporosis risk #protoget /#quest use; diabetes: ?? ↑BG testing     (IA: suggest minimum 3 months between treatments)     (Retreatments)     (Retreatments)	Triamcin 2.5-5mg IA; 10mg Triamcin 5-15mg IA; 40mg Betameth 1.5-3mg IA; 1mg Betameth 1.5-3mg IA; 1mg	9/1mi vlai 5/1mi vlai
SOLU-CORTEF 100,200mg ** Methylprednisolone	mmunosuppression, local skin atrophy Glucocorticold: Prednisone 5mg= Methylprednisolone 4mg <u>Common</u> : insomnia,†BP, <mark>†BG</mark> ,GI upset, mooi △	Miosteoporosis risk reviewed request use, diabetes: ?? †BG testing (IA: suggest minimum 3 months between treatments) {Betamethasone {% are use of the set of BETAJECT 3mg/Inl vial @ MA 10/101 [Trianetacone activation of ADISTOCEDAD: 20methasis = 5000]	Triamcin 2.5-5mg IA; 10mg Betameth 1.5-3mg IA; 3mg 25-50mg po daily x 3-5 days & stop <sup>20</sup> ; no taper!	9/1mi viai 5/1mi viai 15
Nethylprednisolone Methylprednisolone MEDROL 4 <sup>c</sup> ,16 <sup>c</sup> mg tab	mmunosuppression, local skin atrophy Glucocorticolit:Prednisone Smg=Methylprednisolone 4mg <u>Common</u> : insomnia, †BP, <mark>†BG</mark> , Glupset, mood △ <u>Serious</u> : most rare in short term; edema/HF	Miosteoporosis risk reviewed / result use, diabetes: ?? †BG testing (IA: suggest minimum 3 months between treatments) {Betamethasone {% An story ** ** State ** }BETAJECT 3mg/1ml vial ** MA**** *** {Triancinolone hexacetonide ARISTOSPAN 20mg/1ml vial *****	Triamoin 2.5-5mg IA; tong Betameth 1.5-3mg IA; ang 25-50mg po daily x 3-5 days & stop <sup>20</sup> ; no taper! {ff catch early <sup>eg. (130)</sup> , 10mg x1-2 may be adequate}	9/1ml viai 5/1ml viai 15
SOLU-CORTEF 100,200mg ** Methylprednisolone MEDROL 4 <sup>c</sup> ,16 <sup>c</sup> mg tab Xanthine oxidase	mmmosuppression, local skin atrophy Glucocorticoid: Prednisone 5mg= Methylerednisolone 4mg <u>Common</u> : insomnia, †BP, <mark>†BG</mark> , Glupset, mood △ <u>Serious</u> : most rare in short term; edema/HF Common: rash <sup>296</sup> , diarrhea Serious:	Mosteoporosis risk rowowed request us; diabetes: ?? TBG testing (IA: suggest minimum 3 months between treatments) (Betamethasone {%mrstagesm}BETAJECT 3mg/fml vial @ MuA 10/val } {Triamcinolone hexacetonide ARISTOSPAN 20mg/fml vial @ peder, 15000} Maintenance; adjust dose for SUA, renal fx, tolerability & response	Triamoin 2.5-5mg IA; tong Betameth 1.5-3mg IA; ang 25-50mg po daily x 3-5 days & stop <sup>20</sup> ; no taper! {[f catch early <sup>eg</sup> tstop, 10mg x1-2 may be adequate} Start at 100mg; <u>7100mg</u> q2-4wks <sup>4</sup> rst of rstn, etc.	9/1ml viai 5/1ml viai 15
SOLU-CORTEF 100,200mg vi Methylprednisolone MEDROL 4 <sup>5</sup> ,16 <sup>5</sup> mg tab Xanthine oxidase (Xanthase) inhibitor	mmmosuppression, local skin atrophy Glucocorticoid: Prednisone 5mg= Methylprednisolone 4mg <u>Common</u> : insomnia, ↑BP, <b>↑BG</b> , Glupset, mood △ Serious: most rare in short term; edema/HF Common: rash <sup>756</sup> , diarrhea Serious: Alopurinol hypersensitivity syndrome «™(230% mortality!	Mosteoporosis risk revoluced between use, diabetes: ?? 1BG testing (IA: suggest minimum 3 months between treatments) {Betamethasone {% suggest minimum 3 months between treatments) {Triancinolone hexacetonide ARISTOSPAN 20mg/Iml vial • muke strokes} Maintenance; adjust dose for SUA, renal fx, tolerability & response asymptotic for the stroke with ampicillin-25% /amoxicillin; antacids, thiazide, ACEF	Triamcin 2.5-5mg IA; 10mg Betameth 1.5-3mg IA; 10mg 25-50mg po daily x 3-5 days & stop 20; no taper! (froatch eavy t= 11±20, 10mg x1-2 may be adequate) Start at 100mg; ↑100mg q2-4wks <sup>+</sup> rex orest, etc. Usual dose: 300mg daily, preferably after food	9/1ml vtal 5/1ml vtal 15
riyarocorusone SoLU-CORTEF 100,200ng ** Methylprednisolone MEDROL 4 <sup>6</sup> ,16 <sup>c</sup> mg tab Xanthine oxidase (Xanthase) inhibitor - Juric acid production	mmmosuppression, local skin atrophy Glucocorticoid: Prednisone 5mg=Methylprednisolone 4mg <u>Common</u> : insomnia, ↑BP, <b>↑BG</b> , Glupset, mood △ <u>Serious:</u> most rare in short term; edema/HF <u>Common</u> : rash <sup>7%</sup> , diarrhea Serious: Alopurinol hypersensitivity syndrome <™(:30% mortality) <u>Trick if J renal fx (w. navas, eldeity diarefic use)</u> ; statiouv!	Control of the set of the se	Triamcin 2.5-5mg IA; 10mg Betameth 1.5-3mg IA; 10mg 25-50mg po daily x 3-5 days & stop <sup>20</sup> ; no taper! (If catch early <sup>4.5</sup> 11 <sup>20</sup> , 100mg x1-2 may be adequate) Start at 100mg; 1100mg q2-4wks <sup>1</sup> ns of rest, etc. Usual dose: 300mg daily, preferably after food Usual range: 100-800mg (divide doses 2300mg to 1 GI SE)	9/111 viai 5/111 viai 15 15 10-26
riyarocorusone SoLU-CORTEF 100,200ng ** Methylprednisolone MEDROL 4 <sup>6</sup> , 16 <sup>6</sup> ng tab Xanthine oxidase (Xanthase) inhibitor - Juric acid production - JBP in young hypertensive pts	Immunosuppression, local skin atrophy Gluccorticoid: Prednisone 5mg= Methylprednisolone 4mg <u>Common</u> : insomnia, †BP, <b>†BG</b> , Glupset, mood △ <u>Serious:</u> most rare in short term; edema/HF <u>Common</u> : rash <sup>2%</sup> , diarrhea Serious: Alopurinol hypersensitivity syndrome <f%(530% motality)<br=""><u>Trick if J renal fr. (w. ccu, nouc</u>, elderly, diarebo use): start low! Stevens-Johnson <sup>201</sup> atmit.4#5001.ease <u>Stevens-Johnson <sup>201</sup> atmit.4#5001.ease</u> <u>A</u> Acute gout</f%(530%>	Osteoporosis risk revieweet us; diabetes: ?? †BG testing (IA: suggest minimum 3 months between treatments) (Betamethasone {	Triamoin 2.5-5mg IA; 10mg Betameth 1.5-3mg IA; 10mg 25-50mg po daily x 3-5 days & stop 20; no taper! (If catch early <sup>eq. 1530</sup> , 10mg x1-2 may be adequate) Start at 100mg; 1100mg d2-4wks <sup>4</sup> mk of res., etc. Usual dose: 300mg daily, preferably after food Usual range: 100-800mg (divide doses 2300mg to 161 SE) (If CCD, hepatic impairment, or elderly start	9/1mi visi 5/1mi visi 15 10-26
riyarocorrisone SolLi-CorrEF 100,2000g <sup>est</sup> Methylprednisolone MEDROL 4 <sup>7</sup> ,16 <sup>5</sup> mg tab Xanthine oxidase (Xanthase) inhibitor -luric acid production -luric acid production -lBP in young hypertensive pts -Adjunctive % the tark and then	Immunosuppression, local skin atrophy Glucocoticoid: Prednisone 5mg - Methylprednisolone 4mg Common: insomnia, 18P,1BG, Glupset, mood △ Serious: most rare in short term; edema/HF Common: rash <sup>256</sup> , diarrhea Serious: Alopurinol hypersensibility syndrome 4 <sup>mb</sup> (300% motally! <u>Inski fl vensi to (a.e.n. 1880; eder), diwesto use</u> ) shaflow! Stevens-Johnson <sup>20,25</sup> (mbH.A=580; 400; Gl.; Acute gout <u>Precautions:</u> real ↓ down or liver dysfx	Mosteoporosis risk rpsionges / request use, diabetes: ?? ↑BG testing (LA: suggest minimum 3 months between treatments) {Betamethasone { rpsingest the setting in the set in th	Triamoin 2.5-5mg IA; 10mg Triamoin 5-15mg IA; 40mg Betameth 1.5-3mg IA; 10mg Betameth 1.5-3mg IA; 10mg 25-50mg po daily x 3-5 days & stop 20; no taper! (If catch early *4 15 20mg 12mg x1-2 may be adequate) Start at 100mg; 1*100mg q2-4wks <sup>+</sup> ns of non; etc. Usual dose: 300mg daily, preferably after food Usual range: 100-800mg (divide doses 2300mg to [GI SE] fCKD, hepatic impainment, or elderly start 50mg/day; 1*50mg increments. MAX 300mg/d	9/1ml vtal 5/1ml vtal 15 10-26
riyarocorrisone SOLI-CoRFE 100,2000g vi Methylprednisolone MEDROL 4 <sup>5</sup> ,16 <sup>5</sup> mg tab Xanthine oxidase (Xanthase) inhibitor -luic acid production -liPi in young hyperensive pts -Adjunctive <sup>16</sup> to set to set to set Adjunctive <sup>16</sup> to set to set to set to set Xanthine <sup>20</sup>	mmmosuppression, local skin atrophy Glucocoticoid: Prednisone 5mg-Methylerednisolone 4mg <u>Common</u> : insomnia, 19P, 19B, Glupset, mood △ <u>Serious</u> : most rare in short term; edema/HF <u>Common</u> : rash <sup>256</sup> , diarrhea Serious: Aloguriol hypersensitivity syndrome <sup>crig</sup> (30% motally! <u>Trisk if J renal fx (n. kcn. waar, elderly, diarebo use): stat low!</u> Stevens-Johnson <sup>acta</sup> met-MetSibitison <u>Gl</u> . Actute gout <u>Precautions</u> : renal ⊥ dose or liver dysfx <u>Common</u> : 11ET 5 <sup>150</sup> , nausea, arthralgia, rash	Mosteoporosis risk revolved request us; diabetes: ?? TBG testing (IA: suggest minimum 3 months between treatments) (Betamethasone (%%rest) #ETAECT 3mg/fml vial <sup>●</sup> M(A 50/val) (Triancinolone hexacetonide ARISTOSPAN 20mg/fml vial <sup>●</sup> M(A 50/val) (Triancinolone hexacetonide ARISTOSPAN 20mg/fml vial <sup>●</sup> M(A 50/val) (Triashmeuseeve when used with amplicillin-sm/amoxicillin; antacids, thiazide, ACEL Tashmeuseeve when used with amplicillin-sm/amoxicillin; antacids, thiazide, ACEL Toxicity of 6-MP, azathioprine, cyclophosphamide & theophylline r; warfarin <sup>TMR</sup> USUA k renal fx q3mon 1 <sup>st</sup> year then q5mon <sup>w</sup> (see CPs torosing into in Jenan at Note: Allopurinol desensitization <sup>TP</sup> possible (susp T's from ≤50ug to 100mg over ≥28day).	Triamcin 2.5-5mg IA; 10mg Betameth 1.5-3mg IA; 10mg 25-50mg po daily x 3-5 days & stop 2°; no taper! (fr oath easy te 115%) (Ting x1-2 may be adequate) Start at 100mg; T100mg q2-4wks <sup>4</sup> rax of ran, etc. Usual dose: 300mg daily, preferably after food Usual range: 100-800mg (divid dose: 2300mg to [d SE) (fr CKD, hepatic impairment, or elderly start 50mg/day; T 50mg increments. MX 300mg 40-80mg tab po daily (start of the torus in Col-30minin	9/1ml viai 5/1ml viai 15 10-26 35
	NSAIDS (see.455) -lpain & inflammation Pipel For more into on NSAIDs, Acet, & Coubs, see RxFiles PAIN charts at www.refiles.co 2. poin (minally effective) -l pain (minally effective) -lpain (	NSAIDS (see.433)       Common: n/v (Indomethacin: Glupset, headache, ↑SE executive CNR, he ideny)         -lpain & inflammation       Pint         For more into on NSAIDS, Acet, 8       Coxis, see RxFiles PAIN (charts at www.mtles.ca)         For more into on NSAIDS, Acet, 8       Coxis, see RxFiles PAIN (charts at www.mtles.ca)         COX-2 specific hinkliting       Pint         Coxis, see RxFiles PAIN (charts at www.mtles.ca)       Common: Glupset (charts at www.mtles.ca)         COX-2 specific hinkliting       Pint         Coxis, see RxFiles PAIN (charts at www.mtles.ca)       Common: Glupset (charts at www.mtles.ca)         Coxis, see RxFiles PAIN (charts at www.mtles.ca)       Common: Glupset (charts at www.mtles.ca)         Coxis, see RxFiles PAIN (charts at www.mtles.ca)       Common: Glupset (charts at www.mtles.ca)         Coxis, see RxFiles PAIN (charts at www.mtles.ca)       Common: Glupset (charts at www.mtles.ca)         Coxis, see RxFiles PAIN (charts at www.mtles.ca)       Common: Trash Serious: heatopenin, myopativ, iner, rash, alopecia. Serious: heatopenin, myopativ, iner, rash, alopecia. Serious: neutopenin,	NSAIDS [sear.333]       Common: n'v (indomethacn: Gl upset, -lpain & inflammation -lpain +lpain & inflammation -lpain +lpain +lp	NSAIDS (area.333)       Common: n/v (indomethacin: Gl upset, -lpain & inflammation headache, TSE rescut) voil, 4 indexemption on NSAIDS, Acet, 3 (area take), and the second and the secon

(a) = Loss for rend dystancion c=scored tab x=Non-Romulary Statk ===kzeption Dug Status Sak. (==not versed by NHB y=versed by

# GenXys Addresses Basic Problems With Drug Prescription

Adverse	Ineffective	Genetic	Medication
Drug Events	Drugs	Variations	Selection
4th leading cause of death	60% of prescribed drugs do NOT benefit the individual	97% of the population has at least 1 actionable genotype	Genetics is only 1 element of the complex drug selection process





## **Genetic Analysis**

Saliva based PCR technology genetic test for variants that affect the level of activity of medications used in primary care.

Analyzing 33 SNP's - moving to 120 SNP's.

Analysis includes variants in CYP2D6, CYP2C19, CYP2C9, VKORC1, HLA-B\*58:01, G6PD and SLCO1B1.

Report Summar

Phenotype\* Extensive Metabolize Colorest or 1 (all shorts)



# **Algorithm Formation**

Algorithms written using the highest levels of evidence using:

- ➢Patient characteristics; age, gender etc
- ≻Co-morbidities
- Drug-drug interactions
- Drug side effects
- Pharmacogenetic interactions
- Drug costs

## **TreatGx Process**

Multiple SNP panel analysis previously entered into patient's EMR

Physician makes diagnosis, enters diagnosis into EMR

Algorithm provides a list of drugs that are safe for that patient to take

Physician can query to find reasons for recommendations if desired

# TreatGx Decision Support

#### TreatG℅

Patient			Medication Options	
Depression not on medication		~	SSRI or Bupropion or Mirtazapine or Moclobemide	
Disease Specific None of the above	V		Citalopram (SSRI) Initial: 10 mg PO daily	\$
Conditions None of the above	V		Maximum: 20mg PO daily Minimum titration interval: 1 week *Reduced dose due to CYP2C19 poor metabolizer for Citalopram	
Age (years) 62	V		Escitalopram (SSRI) Initial: 5 mg PO daily	\$
Genetics - CYP2C19 Poor metabolizer	V		*Reduced initial dose due to CYP2C19 poor metabolizer for Escitalopram	<b>¢¢</b>
Genetics - CYP2D6 Extensive metabolizer	v		Initial: 10-20mg PO daily Usual: 20-40 mg PO daily Maximum: 80mg PO daily	•••
Lab: eGFR (ml/min) Value: 95 Lab: Creatinine Clearance (ml/min)	^		Fluvoxamine (SSRI) Initial: 50mg PO at bedtime Usual: 100-200 mg PO at bedtime (for doses > 150mg, divide BID) Maximum: 300mg PO daily	\$
Value: 95 Hepatic Impairment Scale (Child-Pugh)			Sertraline (SSRI) Initial: 25 mg PO daily	\$
No impairment Current Medications	v		Maximum: 200mg PO daily Minimum titration interval: 1 week *Reduced initial dose due to CYP2C19 poor metabolizer for Sertraline	;
None		~	Bupropion, SR or XL (NDRI)	\$\$

# GenXys Has Considerable Potential to Reduce Healthcare Costs



Implementation of GenXys would save Canada >\$1 Billion per year in hospitalizations and ER Visits Dionne and Mitton

ER visits would decline 71%, Hospitalizations by 39% *Journal of Medical Economics (2015)* 



The PMI is Attempting to Provide "End-to-End" Solutions for Introducing Personalized Medicine Into the Population

#### **Preventive Medicine**

Molecular You profiling over time to determine trends, effectiveness of lifestyle/therapy

#### **Accurate Diagnostics**

#### Molecular You profiling to detect disease

Appropriate Therapy

GenXys CDSS to guide drug prescription in family practice

Martin Dawes, Head Family Practice, UBC; CMO GenXys

- David Wishart, Director Metabolomics Centre, U Alberta; CIO Molecular You
- Rob Fraser, CEO Molecular You Corporation
- Bruce McManus, Director Prevention of Organ Failure, St. Paul's Hospital
- David Huntsman, Director Centre for Applied Genomics, BC Cancer Agency
- James Russell, ex-Head Medicine, St. Paul's Hospital